
LAS VIRGENES - TRIUNFO
JOINT POWERS AUTHORITY

AGENDA 
4232 Las Virgenes Road, Calabasas, CA 91302

Members of the public wishing to address the Las Virgenes-Triunfo Joint Powers
Authority (JPA) Board of Directors are advised that a statement of Public
Comment Protocols is available from the Clerk of the Board. Prior to speaking,
each speaker is asked to review these protocols, complete a speakers' card, and
hand it to the Clerk of the Board. Speakers will be recognized in the order the
cards are received. 

The Public Comments agenda item is presented to allow the public to address the
Board on matters not on the agenda. The public may also present comments on
matters on the agenda; speakers for agendized items will be recognized at the time
[...]
consists of 5.1 miles of 24-inch recycled water pipeline, 4.9 miles of 12-inch brine 

conveyance pipeline, a 6,000-gpm pump station and a pre-stressed concrete storage 

tank up to 2 million gallons in capacity. The engineer’s construction cost estimate for the 

project is $12-$15 million.

City of San Diego, CA - Water Purification Demonstration Project. Task Leader for 

the evaluation a conveyance system to deliver advanced-treated recycled water from the 

City’s North City Water Reclamation Facility to San Vicente Reservoir for indirect potable 

reuse (IPR). The conveyance system consists of approximately 25 miles of 30- to 

36-inch diameter pipeline, a pump station and discharge structure. Rich was responsible 

for providing recommendations on pipeline alignment, facilities, and preparing a 

construction cost estimate for the project.

RICHARD BICHETTE, PE
CONVEYANCE

Education
•	 Bachelors, Civil Engineering, Purdue 

University

Registrations
•	 Professional Engineer - CA, 70228

Affiliations
•	 American Society of Civil Engineers

•	 WateReuse Association 

90



COMMITMENT & INTEGRITY DRIVE RESULTS  |   woodardcurran.com

Delta Diablo Sanitation District, 
CA - Bridgehead Pump Station and 
Bridgehead Conveyance System 
Phases 1 and 2. As Cost Estimator/

Technical Reviewer, prepared cost 

estimates and conducted quality control 

review of a new pump station, emergency 

storage basin, and refurbishments to 

convert an existing pump station into 

an emergency diversion pump station. 

Facilities included an 11.75-mgd wet/dry pit 

pump station and 900 kW standby diesel 

generator; a 1.3-mg circular concrete 

emergency storage basin tank; and the 

appurtenant facilities for the pump station 

and force main.

City of Pasadena Department of Water 
and Power, CA - Pasadena Recycled 
Water Project. Project Manager 

responsible for managing implementation 

of the City’s recycled water distribution 

system. Rich prepared a feasibility study 

for the City’s recycled water system that 

meets the requirements of the Federal 

Bureau of Reclamation or Title XVI funding 

and the State of California Recycled 

Water Planning Grant. Rich also oversaw 

preliminary design; CEQA/NEPA document 

preparation; preparation of a Title 22 

Engineering Report; evaluation of indirect 

potable reuse via groundwater recharge of 

advanced treated water; assistance with 

grants and loans for planning, design and 

construction; customer coordination and 

retrofit design; and permitting. The project 

is currently in 90% design completion. 

Construction costs for Phase I estimated 

to be approximately $18 million, consisting 

of approximately 20,000 LF of 24-inch 

and 20-inch diameter pipeline, a 0.5 MG 

and 1.25-MG storage tank and a pressure 

reducing station.

Hazelwood, IN - Hazelwood Sewer 
Evaluation and Engineering Report. 
As Project Engineer, evaluated costs 

and benefits of alternatives for the town 

of Hazelwood, IN for implementation 

of sewage collection and treatment to 

address bacterial contamination of local 

waterways associated with failing onsite 

septic tanks. Responsibilities included 

the evaluation of Septic Tank Effluent 

Pumping (STEP), grinder pumping, 

vacuum collection, and conventional 

gravity sewer as collection alternatives. 

Treatment alternatives evaluated were 

pumping to a nearby regional plant, a 

packaged mechanical/biological plant, and 

sand filter treatment of septic tank effluent. 

The use of onsite advanced treatment 

and subsurface disposal was evaluated 

as an alternative to collection/treatment. 

Conceptual level design, cost estimates 

and rate studies were developed for each 

alternative. The findings of the evaluation 

were presented in an Engineering Report 

and presented to the Technical Advisory 

Committee representatives.

City of Los Angeles, CA - Recycled 
Water Master Plan. As Service Area 

Lead, played a significant role in an effort 

to maximize the use of tertiary treated 

effluent from the City of Los Angeles’ four 

treatment plants. The goal is to increase 

water reuse in the City by 50,000 AFY by 

2019 through indirect potable reuse via 

groundwater recharge and non-potable 

reuse through irrigation and industrial 

demand. Part of the goal is to identify 

approximately 20,000 AFY of non-potable 

reuse opportunities, and oversaw the 

effort in the San Fernando Valley, which 

is the largest of the LADWP service areas 

in terms of non-potable demand and 

supply. Responsible for identifying and 

screening potential customers (including 

site visits and customer meetings) and 

developing projects to serve these 

customers. Prepared an evaluation of a 

system interconnection between the City 

of Burbank and the City of Los Angeles 

recycled water systems to exchange water 

between the agencies.

City of Paso Robles, CA - Phase I 
Recycled Water System Preliminary 
Design. Quality Control Reviewer 

responsible for quality control for 

preliminary design of approximately 4 

miles of 24-inch pipeline to deliver recycled 

water to irrigation customers in Paso 

Robles. The project included alignment 

evaluation, hydraulic evaluation, storage 

evaluation, development of design criteria, 

and preliminary plan and profile drawings.

City of Malibu, CA - Legacy Park 
Project. Lead Project Engineer 

responsible for leading a design team 

to evaluate alternatives and develop 

preliminary plans for a wastewater 

collection and treatment system, recycled 

water distribution system, and effluent 

disposal system. The sanitary sewer 

alternatives included a grinder pump 

system, a Septic Tank Effluent Pump 

(STEP) system and gravity sewer. 

Treatment alternatives included Membrane 

Bio-Reactor (MBR) and Sequencing 

Batch Reactor (SBR) with nitrification/

denitrification. The recommended project 

and preliminary design consisted of 

approximately five miles of gravity sewer 

and force main, four sanitary sewer 

pump stations, three miles of recycled 

water pipeline, recycled water storage 

and pumping facilities, a 0.5-mgd MBR 

Reclamation Plant and disposal fields. 

Burbank Water and Power, CA - Studio 
District Recycled Water Main Extension. 
Project Manager responsible for the 

development of a preliminary design report 

and preparation of plans, specifications 

and cost estimate for approximately 24,000 

LF of 8-inch and 12-inch diameter recycled 

water pipeline in the City of Burbank. The 

design included a crossing of 134 Freeway 

and associated Caltrans permitting for 

open cut construction under a freeway 

overpass. Construction cost for the project 

was approximately $4.2 million.

91



	 woodardcurran.com  |  COMMITMENT & INTEGRITY DRIVE RESULTS

Professional Profile 
Erica has 17 years experience specializing in drinking water and recycled water 

regulatory compliance. In addition to her consulting engineering experience, she has 

worked for the State Water Resources Control Board, Division of Drinking Water 

(formerly the California Department of Health Services and California Department of 

Public Health) in the field operations branch for the Sonoma, Santa Ana, San Bernardino 

and San Diego Districts and in the Recycled Water Unit. Her project experience 

includes the design of water and wastewater treatment facilities, assistance with the 

DDW permitting and preparation of Title 22 reports for recycled water. While working 

in the field branch at DDW, she inspected and permitted water systems, assisted in 

developing recycled water policy as a member of DDW Recycled Water Committee, 

and gave presentations on behalf of DDW. While working in the Recycled Water Unit, 

Erica reviewed Title 22 reports for potable reuse projects and participated in developing 

potable reuse regulations. 

Related Experience 
Yucaipa Valley Water District, CA - SRF and Other Funding Assistance. Project 

Engineer assisting with the loan application process for several District projects including 

the District’s wastewater treatment plant upgrade and recycled water system expansion, 

proposed brineline and new sewer construction projects. The $45 million SRF loan 

for the wastewater plant was approved in 2006.  The $12.8 million SRF loan and a 

$2 million Title XVI grant for the brineline was approved in2009 and 2010. Currently, 

Woodard & Curran handles submittals to the state and federal government on behalf of 

the District including pay requests, quarterly MBE/WBE compliance reports and other 

required submittals. 

Yucaipa Valley Water District, CA - Recycled Water Expansion Assistance. This 

project includes assisting the District with implementing its dual-plumbed recycled water 

project for several upcoming residential developments. As Project Engineer, assisted 

with the preparation of Rules and Regulations for Recycled Water Use, Title 22 reports 

for the use of recycled water at these developments, and coordination with DPH and 

other miscellaneous tasks. 

Irvine Ranch Water District, CA - Manning Water Treatment Plant Expansion and 
Upgrades. Project Engineer met with DDW during the PDR stage to familiarize DDW 

with the upcoming plant changes and was available throughout the permitting process to 

answer DDW questions and provide additional requested information. This project has 

been ongoing since 2005 and has consisted of various phases. The first phase included 

updating the operations plan for submittal to DDW, the addition of individual filter effluent 

(IFE) turbidimeters for Long Term 1 Enhanced Surface Water Treatment Rule compliance 

and the addition of a coagulation alarm. Later phases included the addition of ammonia 

injection to the plant to switch from free chlorine to chloramines for a distribution system 

ERICA WOLSKI, PE
WATER QUALITY

Education 
•	 Bachelors, Civil/Environmental 

Engineer, California State Polytechnic 

University-Pomona

Registrations
•	 Professional Engineer - CA, 67594

Professional Associations
•	 California/Nevada American Water 

Works Association

•	 Legislative/Regulatory committee 

Liaison for the Inland Empire Chapter 

of WateReuse 2006-2007

•	 Secretary for the Inland Empire 

Chapter of WateReuse 2009-2010

92



COMMITMENT & INTEGRITY DRIVE RESULTS  |   woodardcurran.com

residual; completion of an amendment 

to the 1999 Negative Declaration for 

CEQA compliance; and completion of a 

preliminary design report (PDR) for the 

expansion of the plant to 360 gpm without 

adding filters or additional disinfection 

capacity and expansion to 500 gpm with 

the replacement of the District’s current 

on site hypochlorite generator with bulk 

hypochlorite feed and storage.

Coachella Valley Water District, CA 
- Travertine Water Filtration Facility 
Preliminary Design. Project Engineer 

responsible for completing design 

calculations, performing process design 

and research, layout of facilities, and 

permitting and district coordination. 

The project included the design of a 2 

mgd water filtration plant that includes 

influent pumping, submerged membrane 

ultrafiltration unit, and chlorination.

West Valley Water District, CA - Lytle 
Creek Water Filtration Facility Design. 
Project Engineer completed a pilot study 

protocol for this plant, supervised the pilot 

phase and compiled the results of the pilot 

work. The design phase of the project 

is for an 8 mgd water filtration plant that 

includes influent pumping, submerged 

membrane microfiltration unit, granular 

activated carbon vessels, and chlorination. 

Responsibilities will include completing 

design calculations, performing process 

design and research, layout of facilities, 

selecting equipment, preparing plan sets, 

writing specifications, permitting and 

district coordination.

Yucaipa Valley Water District, CA - 
DDW Permitting and Other Regulatory 
Assistance. Project Engineer assisting 

with the permitting process for the 

District’s water treatment plant which 

began operation in 2007 and for the 

ultraviolet disinfection facilities at the 

District’s wastewater treatment plant. 

The project required attending meetings 

and inspections with DDW at the water 

plant site and answering questions that 

arose during the permitting process. Ms. 

Wolski prepared the permit report for the 

San Bernardino DDW office to use as a 

template and thus expedite the permitting 

process as the DDW office was short 

staffed at the time. The project has also 

included preparation of the triennial Public 

Health Goal (PHG) reports and calculation 

and submittal of the capital costs to install 

fluoridation that is due to DDW every 

ten years. A Risk Management Plan 

Update was also completed in 2009 for 

the District’s chlorine gas facilities at the 

wastewater treatment plant for compliance 

with the California Accidental Release 

Prevention Program (CalARP). Tasks 

included submitting the RMP online to 

the EPA through CDX and responding to 

County questions on the RMP.

Elsinore Water District, CA - 
Regulatory Assistance. This project 

has been ongoing since 2005, as Project 

Engineer, Erica’s assisting the District 

with any DDW regulatory needs such 

as reviewing Consumer Confidence 

Reports, preparation of the District’s 

Initial Distribution System Evaluation 

(IDSE) monitoring plan and report for 

the Stage 2 D/DBPR, the preparation of 

a Nitrification Action Plan and review of 

monthly nitrification data reports, and other 

as needed tasks. Ms. Wolski has also 

been available to contact DDW, including 

after business hours, in the event of main 

breaks, system shutdowns and/or other 

sensitive compliance issues that require 

DDW and public notification.

West Basin Municipal Water District, 
CA - 2015 Recycled Water Customer 
Development. Project Manager 

responsible for assessing the feasibility 

of recycled water service, obtaining 

agreements with potential customers, 

securing regulatory approvals, and 

assisting with bid and construction for 

recycled water conversions from potable to 

reclaimed water.

Trabuco Canyon Water District, CA 
- Crystal Canyon Water Reclamation 
Plant. Project Engineer responsible for 

design calculations, process design and 

research, layout of facilities, equipment 

selection, plan set preparation, Title 22 

and air quality permitting and District 

coordination. The project consisted of the 

design of a 7,000 gpd water reclamation 

plant that included influent pumping, 

sequencing batch reactors, coagulation, 

filtration, and chlorination. The first phase 

of construction began in 2006 and all 

major equipment is now installed.  The 

plant’s influent holding tank is currently 

being used for wastewater storage until 

additional houses are constructed to 

provide enough flow to continuously 

operate the plant. 

Inland Empire Utilities Agency, CA 
- RP-1 Aeration Basin Modifications 
Project. Project Engineer responsible 

for the design project consisting of 

modifications in the Aeration System 

including replacement of fifty-two slide 

gates, installation of a mixed liquor 

recycle system, and modifications to the 

aeration channels to eliminate the channel 

agitation system.  These projects were 

designed based on recommendations 

from the preliminary design phase, which 

included evaluation of system hydraulics, 

mixed liquor recycle flow rate options, 

evaluation of materials, consideration of 

operation and maintenance requirements, 

preliminary design of a basin drainage 

system. The project was constructed in 

2009.

93



	 woodardcurran.com  |  COMMITMENT & INTEGRITY DRIVE RESULTS

Professional Profile 
Sunny has 22 years of experience and is a process engineer for water and wastewater 

treatment projects for both municipal and industrial clients. His design experience ranges 

from planning/feasibility study and bench/pilot test level through full-scale design. He has 

developed project documents, including technical reports, P&ID’s, construction drawings, 

project specifications.

Related Experience 
Las Virgenes Municipal Water District, CA - Water Demand Model Development. 
As Project Engineer, developed conceptual framework and oversaw development of 

demand models for water and wastewater to project revenues and estimate changes 

in water use for different tier pricing scenarios. Revision of water and wastewater fee 

structures using tiered rate pricing.

Azusa Light and Water (ALW), CA - Microfiltration Pilot Test. Project Engineer 

for three-month pilot evaluation of microfiltration (MF) membrane technologies at 

ALW’s Canyon Water Filtration Plant. Findings served as design basis for a 12-mgd 

microfiltration facility to replace their existing deep bed sand filtration system.

Santa Clara Valley Water District, CA - Preliminary Engineering Services for 
Indirect Potable Reuse (IPR). Treatment Design Engineer for the preliminary 

engineering scope which includes three advanced water treatment (AWT) facilities, 

including treatment technology alternatives and facilities siting evaluations; source water 

quality analysis; source and treated water conveyance; and evaluation of IPR receptor 

options.  AWT technology alternatives evaluated include conventional full advanced 

treatment (i.e., microfiltration/reverse osmosis/UV-hydrogen peroxide advanced 

oxidation) and ozone-biologically active filtration.  Aggregate treated water production 

capacities ranging from 14 to 18+ mgd were evaluated, with facility layouts, space 

requirements, and cost analyses developed for each alternative.

City of Oxnard, CA - Blending Station No. 1 Desalter Technology Evaluation and 
Full-Scale Design. Lead Design Engineer for five-month pilot program that evaluated 

performance and cost impacts of desalter and related technologies. 250 gpm pilot 

system was comprised of large diameter reverse osmosis (RO), pellet softening, 

microfiltration, media filtration, and ultra-high lime/sodium aluminate precipitation for RO 

brine recovery. 7.5 mgd brackish water RO desalter system. Provided operations and 

water quality analysis training to client O&M staff. Evaluated pilot findings, yielding full-

scale system design criteria. Design engineer for full-scale system.

Ventura County Waterworks District No. 1, CA - Brine Minimization Evaluation 
for Moorpark Desalter. Project Engineer responsible for conceptual system design of 

each alternative and cost development. Evaluation of brine minimization alternatives 

to reduce brine discharge volumes from the Moorpark Desalter. Alternatives included a 

SUNNY HUANG, PE
ADVANCED WATER TREATMENT

Education
•	 Bachelors, Chemical Engineering, 

Cornell University

Registration
•	 Professional Engineer - CA, CH6102

•	 40-hour HAZWOPER Training (ETAC 

Cert. No. 3093)

94



COMMITMENT & INTEGRITY DRIVE RESULTS  |   woodardcurran.com

secondary RO concentrator, conversion 

of existing percolation ponds at the 

Moorpark Wastewater Treatment Plant 

to evaporation ponds, use of evaporative 

technologies, and inclusion of solar voltaic 

arrays to offset purchased power costs 

for energy intensive options. Costs on a 

per acre foot of brine disposed basis were 

developed for each alternative using a 

lifecycle cost approach.

Sunkist Growers, CA - Industrial 
Wastewater Treatment System Pilot Test 
and Preliminary Design. Lead Process 

and Design Engineer for 600,000 gpd 

wastewater treatment system allowing 

the discharge of treated fruit processing 

wastewater to Cucamonga Creek. Project 

entailed a two-month pilot evaluation of a 

dissolved air floatation (DAF), membrane 

bioreactor (MBR), and ozone polishing 

treatment process. Pilot followed by 30% 

design of a full-scale treatment system and 

development of detailed construction cost 

estimate to allow client to obtain funding 

approval. 

La Paloma Generating Company, CA 
- Economic Evaluation of Brackish 
Water Treatment. Project Engineer 

responsible for development of capital 

and O&M costs, as well conceptual 

design of treatment options. Economic 

Evaluation of technologies to convert 

brackish groundwater into drinking water. 

Technologies evaluated included reverse 

osmosis, hot lime softening, and thermal 

treatment to reduce reverse osmosis brine 

to zero discharge.

Goleta Water District, CA - Goleta 
Potable Reuse Facilities Plan. Project 

Engineer for the development of the 

requirements for a future AWPF pilot test 

system. The pilot system will be used to 

confirm site specific design criteria for 

design of the full-scale AWPF, satisfy 

any requirements or questions on the 

part of DDW to allow permitting of a full-

scale system, and serve as a PR tool for 

outreach by the District to their customers. 

Woodard & Curran is developing a 

comprehensive Plan that will maximize 

beneficial use of recycled water as a 

potable water supply supplement to meet 

future demands and reduced surface 

water supply availability and reliability. 

We evaluated maximizing reuse through 

conveying purified water for groundwater 

augmentation, raw water augmentation 

(to surface water treatment plant), and 

treated water augmentation (to directly to 

potable system). The Plan clearly identifies 

the benefits of potable reuse to gain 

support of the public, funding entities, and 

potential project partners; and demonstrate 

the technical feasibility of potable reuse 

to stakeholders and the community in 

general. The facilities plan is funded with a 

50% grant from the State Water Resources 

Control Board (SWRCB) Water Recycling 

Funding Program.

City of Patterson, CA - Hexavalent 
Chromium Treatment Feasibility Study. 
Project Manager for a feasibility study 

to evaluate treatment of hexavalent 

chromium, and potential treatment for 

nitrate and total dissolved solids (TDS) 

for 7 well potable wells with an aggregate 

supply capacity of up to 7,300 gpm.  

Treatment technologies evaluated include 

reduction/coagulation/filtration (RCF), weak 

based anion exchange (WBA), strong 

based anion exchange (SBA), and reverse 

osmosis (RO) for treatment of hexavalent 

chromium as well as potential treatment 

for nitrate and total dissolved solids (TDS).  

Conceptual design and planning-level 

lifecycle cost analysis was developed for 

each alternative, and considered siting 

options for individual wellhead systems 

and centralized treatment.

Yucaipa Valley Water District, 
CA - Digester Cleaning and Cover 
Replacement. Project Manager 

overseeing construction management 

services for four digesters at the Henry 

N. Wochholz Regional Water Recycling 

Facility.  Project consisted of digester 

condition assessment, cover replacement 

for all digesters, and construction of new 

digester gas piping.

Ventura County Waterworks District No. 
1, CA - Moorpark Desalter Preliminary 
Design Report (PDR). Project Engineer 

for overall design and design engineer for 

RO system. 5,000 acre- foot/year brackish 

water RO desalter system. System 

components included greensand filters 

for iron and manganese treatment, RO 

desalter, infrastructure for desalter and 

chemical systems, 400,000 gallon blending 

tank, and new source water supply well 

field.

Burbank Water Reclamation Plant, 
CA - Bench Study for Heavy Metals 
Removal in Municipal Wastewater. 
Project Engineer for the development, 

implementation, and execution of a bench 

study investigating the removal of heavy 

metals through chemical precipitation. 

Study was needed to assess the potential 

impact of the California Toxics Rule on 

their future discharge limits.

Burbank Water Reclamation Plant 
Upgrade. Project Engineer for evaluating 

odor control treatment options and design 

of 2,000 cfm granular activated carbon 

odor treatment unit. Upgrades to existing 

9 mgd water treatment plant that include 

new equalization basins and odor control 

system.

Confidential Mining Facility, CA - 
Pilot Study to Treat Mining Facility 
Wastewater. Project Engineer for pilot 

system evaluating technologies to reduce 

hydrocarbon concentrations in the solution 

mining plant effluent to meet regulatory 

compliance. Technologies evaluated 

included sand/anthracite, walnut shell, 

and cartridge filtration, GAC adsorption, 

ultrafiltration, and nanofiltration.

95



888 S. Figueroa, Suite 1700 
Los Angeles, CA 990017

213.223.9460 phone

woodardcurran.com desktop tablet-alt mobile-alt

COMMITMENT & INTEGRITY DRIVE RESULTS

96



97



98



888 S. Figueroa St. Suite 1700 

Los Angeles, California 90017 

www.woodardcurran.com 

T 213.223.9460 

Via Electronic Mail 

June 28, 2019 

Eric Schlageter, PE, ENV SP 
Senior Engineer  
Las Virgenes Municipal Water District 
4232 Las Virgenes Road 
Calabasas, CA 91302 

Re: Proposal for Las Virgenes Pure Water Project Regional Brine Management Study – 
Hydraulic Analysis of the Thousand Oaks Existing Wastewater Collection System 

Dear Mr. Schlageter: 

Thank you for the opportunity to present our proposal to provide professional engineering 
services for the Hydraulic Analysis of the Thousand Oaks Existing Wastewater Collection 
System.  This work is intended as an additional set of tasks to be performed as part of the 
Las Virgenes Pure Water Project Regional Brine Management Study, awarded to Woodard & 
Curran in May of 2019. 

The focus of the study is to evaluate the hydraulic capacity of the sewer collection system 
within portions of the system that will be impacted by brine flows from the Las Virgenes 
Pure Water project (assumed to be Units V and W).  The analysis will be based on the City’s 
sewer GIS and flows estimated as part of the 2002 City of Thousand Oaks Wastewater 
Interceptor Master Plan (2002 Master Plan).  The work will be directed by our project 
manager for the Regional Brine Management Study, Matt Elsner, and will be primarily 
conducted by one of our most experienced sewer master planners, Andy Baldwin (resume 
enclosed) and his support staff.  

The following describes the scope of work. Since this work will be incorporated into the 
Regional Brine Management Study, which included Tasks 1 through 7, the scope of work for 
the hydraulic analysis will be identified as “Task 8”.  

SCOPE 

Task 8.1: Review of existing Wastewater Master Plan 

• Kickoff Meeting – This includes time for Andy Baldwin to participate by phone in the
kickoff meeting already planned for the Regional Brine Management Study.
Attendance of other Woodard & Curran personnel at this meeting is already
included in the Regional Brine Management Study scope.

• Review of 2002 Master Plan – Focus will be on areas of the Thousand Oaks
Wastewater Collection System which would be impacted by approximately 1.0 MGD
of brine flow, assumed to be Units V & W on the east side of the collection system.

• Preparation of a Data Request, currently anticipated to include:
o GIS data – sewer pipe and manhole locations; pipe diameters
o Wastewater flow metering data (January – April 2019, 15-minute

increments): meters at V59-3, W50-13B, U3-5, W24-2
o 2002 Master Plan (Woodard & Curran has a scanned copy)

99



LVMWD 2 Woodard & Curran 
Hydraulic Analysis of TO WW Collection System June 28, 2019 

Task 8.2: Perform the hydraulic analysis of Unit V and Unit W with the additional brine 
flows 

• Develop a hydraulic model:
o It is assumed that the existing HydroWorks model is unavailable. A new

model will be developed for this analysis using the InfoWorks ICM platform.
o Pipes and manholes for the sewers downstream of the proposed brine flow

will be extracted from the City’s current GIS data.
o Flows will be applied according to the estimates prepared in Table 6 of the

2002 Master Plan for units E, G, U, V, and W.

• Compare current flows:
o Flows from the current meters will be compared to the flow estimates